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About Tambocor Fine Granules 10%

Product Name

Tambocor® Fine Granules 10%
Indications, Dosage & Administration

Indications

The following conditions where other antiarrhythmic drugs cannot be used or are ineffective:

Adults:  Tachyarrhythmia (paroxysmal atrial fibrillation/flutter, ventricular tachycardia)

Children: Tachyarrhythmia (paroxysmal atrial fibrillation/flutter, paroxysmal superventricular tachycardia,
ventricular tachycardia)

Dosage & Administration
Adults:
Tachyarrhythmia (paroxysmal atrial fibrillation/flutter)
The recommended starting dose is 100 mg (1 g of fine granules) of flecainide acetate per day, taken orally and
divided into two equally spaced doses. The recommended dose may be increased to a maximum of 200 mg
(2 g of fine granules) per day if efficacy is not achieved. It may also be decreased according to age and
symptoms.
Tachyarrhythmia (ventricular tachycardia)
The recommended starting dose is 100 mg (1 g of fine granules) of flecainide acetate per day, taken orally and
divided into two equally spaced doses. The recommended dose may be increased to a maximum of 200 mg
(2 g of fine granules) per day if efficacy is not achieved. It may also be decreased or increased according to
age and symptoms.
Children:
Tachyarrhythmia (paroxysmal atrial fibrillation/flutter, paroxysmal superventricular tachycardia, ventricular
tachycardia)
The recommended dose for infants over six months of age, toddlers, and children is 50-100 mg/m2 (body
surface area) [0.5-1 g/m2 (body surface area) of fine granules] of flecainide acetate per day, taken orally and
divided into two or three equally spaced doses. The recommended dose may be adjusted according to age
and symptoms, however, the maximum recommended dose is 200 mg/m2 per day [2 g/m2 of fine granules].
The recommended dose for infants under six months of age is 50 mg/m2 (body surface area) [0.5 g/m2 (body
surface area) of fine granules] of flecainide acetate per day, taken orally and divided into two or three equally
spaced doses. The recommended dose may be adjusted according to age and symptoms, however, the
maximum recommended dose is 200 mg/m2 per day [2 g/m2 of fine granules].



